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UN38.3 Test Report

Samples Name Rechargeable Li-ion Battery

P TR H 8 B T T

Model
CHAKRA 2.5-H Pro
7%
Applicant Shenzhen EEnovance Energy Technology CO.,LTD
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il )RR =
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Guangdong, China
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General Information

Sample Name Rechargeable Li-ion Battery Model Name

BE 43K 75 AL B T i s
Rated Watt-hour

i 51.2V, 50Ah R 2560Wh
Dimension Weight :

R~HLW#H) 570.0*370.0*188.0 (mm) 28 Appr.: 30.6kg
Sample Status Good Sample Information | Battery (16S1P)
HaRE R af FmER Hijth (16 H 1 9F)
Applicant Shenzhen EEnovance Energy Technology CO.,LTD

TR, RIIEE TS BEVRALAA IR 2 7]

Applicant Address

Room 401, Building 2, Yufengda Industrial Park, No.1008 Guanggiao Avenue, Yulv
Community, Yutang Streets, Guangming District, SHENZHEN.PRC.

RIBo A R 15658 X T S T A A DX 9 £ I 1008 545 34 Tk 2 # 401
Factory Dongguan EEnovance Energy Technology Co., Ltd.
gl RFETT RS T REUR BORA IR A 7]

Factory Address
AT Hihk

Room 501, Buildingl, Songhu Zhigu Science and Technology Industrial Park, No.11,
Liaobu Yanhe Road, Liaobu Town, Dongguan City, Guangdong Province.PRC.

IR RS SOP S PIR R 11 SR A Rk 1 FR 501 =

Factory Telephone

AL B

Factory Email

+86-17346911803 ARE T RS

chentl@eenovance.com

Factory Web
AP Wbk

www.eenovance.com

Test Method & Criterion

K30 7 i KA e

UNITED NATION “Recommendations on the TRANSPORT OF DANGEROUS
GOODS, Manual of Test and Criteria " ST/SG/AC.10/11/Rev.7/Amend.1 38.3

PR R T el St 3 slia s e ) SH-BIBThRIZ1E 1 5 38.3 15

Testing Laboratory

A I AL

KSIGN(Guangdong) Testing Co., Ltd.

I HRBHESAR RS A IR A

West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China
f“éﬁ%‘ﬁiﬂllﬁiiiiIX?//*‘#%TLE?&"%HIX RENN TR ) HAXCH— =,
518104

Sample Receiving Date Test Date
JhReBE Ik 2 2024405 A 10 H TR A 2 2024 4 05 H 10 H & 2024
Conclusion The samples has passed the test items of UNITED NATION “Re
Wk TRANSPORT OF DANGEROUS GOODS, Manual of Test and £Ort
ST/SG/AC.10/11/Rev.7/Amend.1 38.3. Z Kk it il e & [ (Rl
B I ARET AT 55-GIEITR IETE 1 5 38.3 15 40k, | el
Seal /&%
Date of issue/& Rk H#: 20
Tested By: 5 Checker: Approver:
L %‘Qﬁé 0. i N ﬁlﬁ %
Test Engineer Project Engineer - Technical Director

TRF No. UN38.3 Rev.7/Amend.1-R1
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Test Summary Lists

WA E IR

Test No. Test Item Test Results Conclusion
Mg = Mo 5 ey ARIRLE 1’
. ; ; A See Appendix 1 Passed
T1 Altitude simulation / = & A L Lk
a0 See Appendix 2 Passed
NI=]
T2 Thermal test / iz X5 T2 e
o i See Appendix 3 Passed
Ml
T3 Vibration / #z &l THES pery
i See Appendix 4 Passed
Ml
T4 Shock / il L4 ke
o halie) See Appendix 5 Passed
T5 External short circuit / &1 i % WS o
% N/A N/A
. Impact / &l T T3
Crush 1 B See Appendix 6 Passed
. JLPH K6 itk
: See Appendix 7 Passed
TJ’ o
T7 Overcharge / id % 76 Hi T e
! G See Appendix 8 Passed
| i
T8 Forced discharge / 5 il 5 H ik TLHES v
1) Impact test applicable to cylindrical cells not less than 18.0mm in diameter.
Remark fit XIS T BN T 18.0mm FIEIFE T B
P 2) Crush test applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0mm in
diameter.
PRI S THAETE .. SR, B /440 A B A 18.0mm (R TE Hts
Test Item Sample No. Sample State
T H B g 5 FE RS
BO1-B02 At first cycle, in fully charged states
FINnBEAY, BeniRE
T1~T5 ey
BO3-B04 After 25 cycles ending in fully charged states
FE5 N ABCBEM, EaERERE
CO1-CO5 At first cycle at 50% of the design rated capacity
T6 A TR JE I 50% % i BUE A EIRAS
C06-C10 After 25 cycle at 50% of the design rated capacity
25078 R AL 50% & i AUE RS
BO5-B06 At first cycle, in fully charged states
17 FIT A, BeniiEs
BO7-B0S After 25 cycles ending in fully charged states
F5 M AN, BenBRE
C11-C20 At first cycle in fully discharged states
8 FINABCLEM, EAMEBRE
C21-C30 After 25 cycles ending in fully discharged states
F25 AN, BelERE

The above samples have been charged and discharged cycles by the factory as required before the test.

Uk DA EARS RN GURT O L) 4% BRI AT e O AR IR A

TRF No. UN38.3 Rev.7/Amend.1-R1
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Appendix 1
P 1
Test ltems Altitude simulation
AT H e AL
. Test procedure
' WA IR
Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at least six hour at
ambient temperature (20+5C).
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
GG O AT B E A B IR 2 (20£5°C) F, A7 1E /D T F11.6kPaffi k)1 F &L 75 /i .
e S I N B UR . BB, B . TR AR, IF B A AL
B LT AE 1056 i T i HE AN D T AR AT IX — UIG BT RIS 1) 90%6 (56 4 T8 FEIR 2 U6 H B B
HER AR o
15 Result
/ e
MR T Mk i
Before Wl Al After i/ Mass loss | Residual
Sample No. T ocv Test result
B 2 Mass Voltage Mass Voltage Bk ol i T I 2 B
7 P i ot T LT B i T LT (%) /(5/0) .
(kg) ) (kg) V)
BO1 30.60 53.65 30.60 53.62 0.00 99.94 O
BO2 30.55 53.61 30.55 53.58 0.00 99.94 @)
BO3 30.56 53.62 30.56 53.57 0.00 99.91 @)
B0O4 30.58 53.63 30.58 53.59 0.00 99.93 (@)

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.
e L-ities V- HESG D- iR R- B3 F- ik
O- it HEA . oMk, R, Tl K. TREHMK. BIEHANT 90 %.

TRF No. UN38.3 Rev.7/Amend.1-R1
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Appendix 2
B 2
Test ltems Thermal test
M H T
i Test procedure
/ MAP PR
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+
2°C, followed by storage for at least six hours at a test temperature equal to -40+2C. The
maximum time interval between test temperature extremes in 30 minutes. This procedure is to
be repeated until 10 total cycles are complete, after which all test cells and batteries are to be
stored for 24 hours at ambient temperature (20£5°C). For large cells and batteries, the duration
of exposure to the test temperature extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.
W U LR R B 97242 C SR RIAE A DT 60 /N, SRJE, TEIRE-40+2°C & FIEAEA
BTN, IR FE TR AL BE B K 9 30min, B HEAE ERPIRE BI10/K, ARG, WG HAERER
TRIZ N20£5°C 1264 FIE 244/ o X T RAS s A B e, B 5 T A i 1K 6 i P88 11 s 1] %2 /0>
K12/ o
RIS N EE B R, TER. TR, A, oMb, i B B
B HBAE G J5 0 T % F IS AN D T AR AT X 1B AU AR 1 90% (56 4 AR 28 A a6 fi vl B
HIbERAN) .
Result
i ks
4 Before Ml Hi After Wl iX5 Ma;s |DOSS R%sgtljal .
Rame | N> glojdekee | Mas | VobEe ) BB | siaun | givse
FF it Jo1 & TT K L FE i o1 B TT % HLE (%) (%)
(kg) V) (kg) )
BO1 30.60 53.62 30.60 53.29 0.00 99.38 @)
BO2 30.55 53.58 30.55 53.31 0.00 99.50 (@)
BO3 30.56 53.57 30.56 53.22 0.00 99.35 (@]
B0O4 30.58 53.59 30.58 53.23 0.00 99.33 @]

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

vE: L- s V- H5; D- @R R- B

F- Kk,

O- It LH <. MR, BB, TlX. LREHRKL. BIEHKANT 90 %,

TRF No. UN38.3 Rev.7/Amend.1-R1
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Appendix 3
BiR 3

Test Items
I H

Vibration

IRz

3.1

Test procedure
ML IR

Cells and batteries are firmly secured to the platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit the vibration. The vibration shall be a
sinusoidal wave form with a logarithmic sweep between 7Hz and 200Hz and back to 7Hz
traversed in 15minutes, this cycle shall be repeated 12 times for a total of 3 hours for each of
three mutually perpendicular mounting position of the cell. One of the directions of vibration must
be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more
than 12kg (cells and small batteries), and for batteries with a gross mass of more than 12kg
(large batteries).

For cells and small batteries: from 7Hz a peak acceleration of 1gn is maintained until 18Hz is
reached. The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency
increased until a peak acceleration of 8gn occurs (approximately 50Hz). A peak acceleration of
8gn is then maintained until the frequency is increased to 200Hz.

For large batteries: from 7Hz to a peak acceleration of 1gn is maintained until 18Hz is reached.
The amplitude is then maintained at 0.8mm (1.6mm total excursion) and the frequency increased
until a peak acceleration of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

K HUAT R 7 [ M 22 AR IR B G I G i b, ARG TTIRIRSN . RENEAIESZBIE K, L 7HZ 39N 2
200Hz, RJaHEAEE THZ DR, — D FFEE 16 70 ph B e, R A AT HL It A
A HEAHEE R T BRI 12 1k, B T5 a3 3 AN et — AN RS T [ 0 ZU HE ELAE i Y
B

YT BEA KT 12kg FIAE i (PR AR /) ) P o &k Ik 12kg A R O FL) , P ECRA0AN [

Xf TR AN, AN A THZ TFIRORES 1gn BRI E BB 18Hz, R+
PRIBORFFAE 0.8mm (B wA% 1.6mm) JFI AR B 2 i KIE B2 A% 8gn (B 48 50Hz), K
KON FE AR FFCE 8gn B AR 14N %] 200Hz.

P RHM, XEEIIN: M THZ JFERORFR 1gn (5 K IEE B 2403y 18Hz, A5 ¥ IRIE IR
FEAE 0.8mm (% 1.6mm) 34 i B3 s NI B 2gn (MR 21y 25Hz), R i KniE
FELRFELE 2gn B AR 1] 200Hz.

R S  S EE B UR. BBIN. BHPR. A, BRI, IF BT
B EBAE S 5 0 TR B AN D T AR AT IX — IR B AU LR 90% (56 43 AR A a6 v Bl
RBERAN) .

3.2

Result
WL

Sample No.
ERE TR

Before iz Al After M 5 Residual

Mass loss

ocv
Tl A LS
(%)

Test result

Mass Voltage i
: WKL

Ffdh o = T % L
(kg) M)

Mass Voltage J A R
FF i Jii TF % HLE (%)
(ka) V)

TRF No. UN38.3 Rev.7/Amend.1-R1




Page 7 of 16 Report No.: KS240551691B01

BO1 30.60 53.29 30.60 53.24 0.00 99.91 O
BO2 30.55 53.31 30.55 53.29 0.00 99.96 ©]
BO3 30.56 53.22 30.56 53.20 0.00 99.96 O
BO4 30.58 53.23 30.58 53.19 0.00 99.92 O

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No'leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than

90 %.

VE: L- MR V- HEAG D- iR R- B3 F- ik
O- Liltis. THER. TTfRik. e, Tk, THREHEA. HELA/NT 90 %.

Appendix 4
R 4
Test Items Shock
T H G e
a1 Test procedure

WP B

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which
will support all mounting surfaces of each test battery. Each cell or battery shall be subjected to a
halfsine shock of peak acceleration of 150gn and pulse duration of 6milliseconds. Alternatively,
large cells may besubjected to a half-sine shock of peak acceleration of 50gn and pulse duration
of 11 milliseconds. Each battery shall be subjected to a half-sine shock of peak acceleration
depending on themass of the battery. The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The formulas below are provided to calculate
the appropriate minimum peak accelerations.

H I RO A R P IS A S B e AR IR A B b, SRS B GG FELTHL B P A 2 e R
232 WEAE IR 2 150gn ALk b RFEEI ] 6ms F)2F IE 52 0 o K HES 75 4 32 W B s B2 50gn Ak
PPRREERTIR] 11ms [2F (R 5% v B B M 75 48 52 1 1E SR U8 ot AT UG 0k 8 Lk P it P ol

B NI P RFSEI [R] Y 6ms, KAVEEIEOY 11ms. DL R ERAER A AR THEUE & B ) g
R

Pulse

Bausly duration

Minimum peak acceleration

150 gn or result of formula

batteries . mass” D
Acceleration(gn)=

whichever is smaller
50 gn or result of formula

30000

Acceleration(gn)= | Mass
whichever is smaller

Large
batteries

11 ms

Note: “*” Mass is expressed in kilograms

Each cell or battery shall be subjected to three shocks in the positive direction and to three

TRF No. UN38.3 Rev.7/Amend.1-R1
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shocks in the negative direction in each of three mutually perpendicular mounting positions of the
cell or battery for a total of 18 shocks.

Cells and batteries meet this requirement if there is no mass loss, no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after
testing is not less than 90% of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged

states.( NOTE: Mass is express in kilograms)

BEAS PN B L ZTE = A AR B B T M B IR DT M = by, B [T M = IR
e, IR 18 s

Fle RSB N E R BB THA. iR BT, JOf A 656 i
OB R AR 1S Ja BT FE AN /D T AR BEAT X — 36 AT HL R Y 9096 (56 488 IR A B H s
BCRBRRAL) .

Result
v WA
NIl B =1 Sl 4
Before |1z Hi After Il J5 Maeeloee Residual
Sample No. i (0]64V Test result
B g Mass Voltage Mass Voltage Rk ol 4ot R Tk s
”” BERRE | JTERHIE | REARE | FERMUE (%) 0 ‘*“
(kg) V) (kg) v)
BO1 30.60 53.24 30.60 53.22 0.00 99.96 (@]
B02 30.55 53.29 30.55 53.26 0.00 99.94 (0]
BO3 30.56 53.20 30.56 53.19 0.00 99.98 (@)
B04 30.58 53.19 30.58 53.17 0.00 99.96 (@)

Note: L- Leakage, V- Venting, D- Disassembly, R- Rupture, F- Fire,
O- No leakage, no venting, no disassembly, no rupture, no fire, no mass loss, change ratio is not less than
90 %.

e L- MR, V- #ES D- ik R- BER; F- K
O- il THER . TLfEfR. . Tiltk. THREHKL. HELAS/NT 90 %.

TRF No. UN38.3 Rev.7/Amend.1-R1

SR RGN
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Appendix 5
BiR 5

Test Items
a1 H

External short circuit

b B

51

Test procedure
AR

The cell or battery to be tested shall be heated for a period of time necessary to reacha
homogeneous stabilized temperature of 57 + 4 °C, measured on the external case. This period of
time depends on the size and design of the cell or battery and should be assessed and
documented. If this assessment is not feasible, the exposure time shall be at least 6 hours for
small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or
battery at 57 = 4 °C shall be subjected to one short circuit condition with a total external
resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains below that
value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.
Cells and batteries meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly, no rupture and no fire within six hours of this test.

F AR A H 0 B b Ab 52 1B B TR B IE R 57 + 4 °Cla, P AT AR A % . 8 B RO TR) BT Hats
BB H R AT, R PP A AE R . AN SRIZ VAL otk AT, T84 /) FEGER /) B b Jo B )
(] ZE /D6 /N, K EL RS A FL A B I (] 22/ 12/ o ARG S BRI/ ES T+ 4 C I B R 42— AN FH
{E/NT-0. 1 Q) Hh P F B A B

FH S BN LR BE RIS 7+4°C 2 J5, R BRI [ TR RS /Nt R ZY e T B TR B T B B e IR T B — 2
HORRE. FEEEABEIR P B 22 /D A BRIR B R AT . LA E R i A seili B AV IS 170°C, JFH.
R JE6h BTG ToRIZR AN T BRER .

5.2

Result
TR 25

Sample No.

FEdh S

Max. External Temperature Test result
T it 2 TH 55 =il B2 (°C) MR R

BO1

58.6 (0]

BO2

58.7 o

BO3

58.9 (0]

B0O4

58.3 (0]

Note: D- Disassembly, R- Rupture, F- Fire, O- No disassembly, no rupture, no fire, test sample external
temperature does not exceed 170 °C.

VE: D- ks R- 3, F- ks O- ik, . ok, MWEES R IR E AL 170 °C.

TRF No. UN38.3 Rev.7/Amend.1-R1
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Appendix 6
fiR 6
Test Items [ limpactf# if;
AT H XlCrush#% [
6.1 Test procedure
' AP B
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be
gradual with a speed of approximately 1.5cm/s at the first point of contact. The crushing is to be
continued until the first of the three options below is reached.
(a) The applied force reaches 13kN + 0.78kN;
(b) The voltage of the cell drops by at least 100mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100mV or more, or the
cell is deformed by at least 50% of its original thickness, the pressure shall be released.
Cells and component cells meet
this requirement if their external temperature does not exceed 170°C and there is no disassembly
and no fire during the test and within six hours after this test.
K 50 LSS B T HES IBAE AP I 2 (B4 e o BFRAE 56— A Befi rl LA 2Y 1.5cm/s ¥ A 18t
17, BRI FEE=Eme —ik 8y 1k.
(@) $5 K /115 2] 13kN+0.78KN;
(b) H A HL s A 22 /0I5 3 100mV;
(C) BRIt JE R A B 4] LA AR T %2 /0 50%.
— HIARI KK 7y, BEFEEE 100mV 80 SR 50%, 77 ROZERE -
TR0 FEO B R MR A RS AN ERIR AT 170°C, HF BAE RIS FE R ARG J5 6 /ST P ST A
. e, X,
Result
5 ik
Sample No. Max. External Temperature Test result
B i 5 P i 2 THD B il JE(°C) e
co1 24.6 (@)
Co02 24.7 @]
Co03 24.4 (6]
co4 24.1 (0]
C05 24.5 (0]
C06 24.8 (0]
co7 24.0 (@)
co8 23.8 (0]
C09 23.9 (0]
C10 24.2 (@)

Note: D- Disassembly, F- Fire, O- No disassembly, no fire, test sample external temperature does not exceed

170 °C.

TE: D- filf#fk; F-i2k; O- etk oK, Mulhedh KRR A EE 170 °C.

TRF No. UN38.3 Rev.7/Amend.1-R1
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Appendix 7
MR 7

Test Items
a1 H

Overcharge

HETEH

7.1

Test procedure
b Rnwad S

The charge current shall be twice the manufacturer's recommended maximum continuous

charge current. The duration of the test shall be
be as follows:

24 hours. The minimum voltage of the test shall

78 L L UL A D A o A B KRR 78 R R AL I I 0, DM T g 24 /it o 6 B9 /0 HEL P

s

When the manufacturer’s recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge
voltage of the or 22V.

Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

WA AL I 78 B B IS AL 18V, T X
RIS JE PIAE ) S 0 f K 7e R R T B
22V Z I8l K5/ IME «

IR MG 5 7 RN BTSRRI TC A «

N/A
A

When the manufacturer’'s recommended
charge voltage is more than 18V, the
minimum voltage of the test shall be 1.2
times maximum charge voltage.
Rechargeable batteries meet this
requirement if there is no disassembly and no
fire within seven days of the test.

WIR) ZAMERF 70 L R 18V, AN
B/NFEHH RN Z N 1.2 (5 09) AR 5K
FEHL LT .

RIFEMAEIRIS 5 7 RN BLTC ARGk .

The specified maximum charge voltage is
56.16V;

The specified maximum charge current is 50A;
The test voltage is 67.39V;

The test current is 100A.

] 558 I e K 78 HLHEL Rl 56.16V;
I~ € I B K 78 L HAL LN B0A;
MR H N 67.39V;

MK HL A N 100A .

7.2

Result
M2

Sample No.

R TR

Voltage Before test(V)
DG T B L (V)

Test result
MRS

BO5

53.64

(6]

BO6

53.60

BO7

53.61

BO8

53.62

O
O
©]

Note: D- Disassembly, F- Fire, O- No disassembly, no fire.

. D- fif#fk; F-i2k; O- k. Tl k.

TRF No. UN38.3 Rev.7/Amend.1-R1
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Appendix 8
fiR 8
Test Items Forced discharge
T H SRR,
81 Test procedure
/ M0 R
Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V
D.C, power supply at an initial current equal to the maximum discharge current specified the
manufacturer. The specified discharge current is to be obtained by connecting a resistive load of
the appropriate size and rating in series with the test cell, each cell shall be forced discharged for
a time interval (in hours) equal to its rated capacity divided by the initial test current (in ampere).
Primary or rechargeable cells meet this requirement if there is no disassembly and no fire within
seven days of the test.
FEAS A AR T 5 12V B AL LU B IR R 40 R A T 132 R 45 7 A R TSR LR Y 2% AF
SR o 8 00 T8 PR L I AR B AR A LSS B A IS AN D B ) R R ARAT, A HLE Y
553 1) R PR 1) (/NS R 5 25 B R LA 0R R (22 1) TR L b a8 m) 7 7 HEL R T B R G f 7 R IR
fE AN TE R TGe o
Result
. Wik
Sample No. Voltage Before test Test result Sample No. Voltage Before test Test result
FE i 5 DT T % L (V) M4 L RS DHT T 2% HLE (V) MRS
Cl11 2.687 (0] c21 2.675 @]
C12 2.684 (6] C22 2.674 O
C13 2.685 (@) C23 2.673 O
C14 2.681 (@) C24 2.677 @]
C15 2.686 (@] C25 2.678 @]
C16 2.689 (@) C26 2.671 @]
C17 2.685 (6) c27 2.675 6]
C18 2.682 (0] Cc28 2.672 (@)
C19 2.684 (0] C29 2.671 O
C20 2.680 (6) C30 2.674 0]
Note: D- Disassembly, F- Fire, O- No disassembly, no fire.
E: D- R Bk O- Tk, Toigk

TRF No. UN38.3 Rev.7/Amend.1-R1
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Photos of samples

inslslal

Figure 1 Front view of battery

Figure 2 Back view of battery

TRF No. UN38.3 Rev.7/Amend.1-R1
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Photos of samples
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Figure 3 Front view of cell

Figure 4 Back view of cell
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Photos of samples
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Oenovance

IFpP/41/150/102/[1p16S]M/-10+50/95

Rechargeable
Li-ion Battery

5y

Model: CHAKRA 2.5-H Pro Ratings: 2560Wh/51.2V/50Ah

Charge Voltage: 56.16V Max. Output Power: 2.5KW

CAUTION!

* Do not disassmble
= Do not short-circuit

« Do not place in fire or near hot source
+ Please read user manual carefully

Al

Shenzhen EEnovance Energy
Technology CO.,LTD

Room 401, Building 2, Yufengda Industrial Park, No.
1008 Guanggiao Avenue, Yulv Community, Yutang
Streets, Guangming District, SHENZHEN.PRC.

UN38.3

A &

MADE IN CHINA )

DANGER! Chemical Hazard & Shock Hazard

Do not disassemble of repair by yourself.

Do not drop, deform, impact, cut or spearing with a sharp object.
Do not place near open flame or incinerate.

Do not put any objects onto the battery.

Do not allow to contact with liquid.

Keep out of reach of children, animals or insects.

Contact the supplier within 24 hours if anything wrong.

Stop the battery operation immediately to secure the battery safety

when environmental temperature is over working temperature

(suitable operation temperature is 0~45°C),

If battery is at high temperature usually, it will impact battery performance.

AL AA®®®FS

Figure 5 Label view
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Important Notice

1. The report is invalid if it is not stamped with the "Testing Special Stamp" and the "Riding Seam
Stamp”.
W ARG AR R M e AL
2. The test report is invalid without the signatures of Approver, Reviewer and Testing engineer.
AR BN . BN R ER AL TR
3. The test report can not be partially copied unless prior written approval is issued from our lab.
RN & R AL 5 i ftb e, ANF-507 =Hil
4. The report is invalid when anything of following happens — illegal transfer, reproduce, embezzlement,
imposture, modification or tampering in any media form.
MEIL, SHl. BH. BH. R SRUMEMEATE LB ik & LR
5. Product information and customer information provided by the applicant, we are not responsible for its
authenticity.
P s AR PE Bl H S AR, FATAR B S 5.
6. The test report is valid for the tested samples only.
AR A A AR DU ot A 20
7. If there is any objection to report, the client should inform issuing laboratory within 15 days from the
date of receiving test report.

WA A R, AR R R 515 R A AL F, A T2 .

ﬁmgw%%

KO EAL: T ARBHESARIRS AR A A

Laboratory KSIGN(Guangdong) Testing Co., Ltd.

oo dk: JHRABRINNEZXPIEED KX R ESIL X AR B AKX CH—ZT
fll, 518104

Address West Side of 1/F., Building C, Zone A, Fuyuan New Factory, Jiujiu Industrial Park,
Minzhu, Shatou, Shajing, Bao'an District, Shenzhen, Guangdong, China

Hi%(Tel.): +(86) 0755-29852678

f£H (Fax.): +(86) 0755-29852397

E-mail: info@gdksign.cn

--- End of Report ---
W AR
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